Printed in the U.S.A.

Parts Manual

Fluid Warmers
2.5 and 3.5 cubic foot models

MN-39736 * Rev1l « 06/25

Specifications are subject to change without notice. Made in the U.S.A.




Table of Contents

FullView . . . . . . o i i it e e e e e e e e e e 3
Interior VIeW . . . . v v v v i i e e e e e e e e e e e e 4
Electrical Chassis . . . . . ... ..ottt i i .. 5
FanAssembly . ....... ... ... . . . .. . . ... 6
CavitySensor . . . . v v v v vt i e e e 7
ControlInterface. . . . . . . . . . oo i i it i i i i ... 8
ACCESSOTIES & & v v v v e e e e e e e e e e e e e e 9
Service Kit for Heat Pad Replacement . . . . .. ... ... .. 9
Wiring Diagram . . . .. .. .. 0 e e 10

2 MN-39736 « Rev 1l + 06/25 « 2.5and 3.5 cu. ft. Fluid Warmers



Service Parts

Full View (3.5 cu. ft. model shown)

Item | Description Part Qty
1 Panel, Top Cover, EC250L, EC350L 1014271 1
Panel, Top cover, DC250L 1029428 1
2 Panel, Rear Cover, EC350L 1031954 1
Panel, Rear Cover, EC250L, DC250L 1031952 1
3 Panel, Side Cover, EC350L 1014275 2
Panel, Side Cover, EC250L 1014268 2
Panel, Side Cover, DC250L 1029427 2
4 Panel, Bottom Cover, EC250L, EC350L 1014270 1
Panel, Bottom Cover, DC250L 1029443 1
5 Chassis, 120V 5017792 1
Chassis, 230V 5017795 1
6 Plug, 1/2" Hole PG-3344 1
7 Heater Pad, W/ Sensor And Hi-limit EL-36692 2
8 Lower Hinge, RH, Assembly 5015523 1
Lower Hinge, LH, Assembly 5018611 1
9 Upper Hinge, RH, Assembly 5015522 1
Upper Hinge, LH, Assembly 5018610 1
10 Screw, M8 x 1.25 x 20mm Hex Flg SC-27046 6
11 Switch, Fuse Box SW-46492 |1
12 Fuse, Glass Envelope FU-34955 |2
13 Bumper Feet, Rubber FE-29203 4
14 Power Cord, Nema 5-15P, 120V CD-35030 1
Various international cords are available,
contact factory for more information
15 Clip, Nylon Trim Panel CL-29193 6
16 Insulation Kit 5018011 1

Serial number is required for all inquiries.
Part numbers and drawings are subject to change without notice.

MN-39736 + Rev 11 +06/25 + 2.5 and 3.5 cu. ft. Fluid Warmers 3



Service Parts

Interior View (3.5 cu. ft. model shown)

Item | Description Part Qty | Item | Description Part Qty
1 Interface Assembly - EC250L, EC350L 5021918 |1 2 Door assembly, S/S, window w/ lock, 2.5 cu. ft. 5018007 |1
Interface Assembly w/datalogger - EC250L, EC350L | 5028969 |1 Door assembly, S/S, solid, 2.5 cu. ft. 5017762 |1
Interface Assembly - DC250L 5028029 |1 Door assembly, S/S, window, 2.5 cu. ft. 5017998 |1
Interface Assembly w/datalogger - DC250L 5028992 |1 Door assembly, P/S, window, 2.5 cu. ft. 5027970 |1
2 Door assembly, S/S, solid, 3.5 cu. ft. 5017763 |1 Door assembly, P/S, window w/lock, 2.5 cu. ft. 5027973 |1
Door assembly, S/S, window, 3.5 cu. ft 5017999 |1 3 Panel, Blanket Insert Side, 3.5 cu. ft 1016777 |2
Door assembly, S/S, solid w/ lock, 3.5 cu. ft 5018002 |1 Panel, Blanket Insert Side, 2.5 cu. ft. 1019459 |2
Door assembly, S/S, window w/ lock, 3.5 cu. ft. 5018008 |1 4 Panel, Blanket insert Bottom 1025218 |1
Door assembly, S/S, solid w/ lock, 2.5 cu. ft. 5018001 |1 5 Basket Kit (1 std. Titan Series, 2 std. Comfort Series) | 5021956 | 1

contains

- Basket tray BS-38461 | 1
- Basket Rail Assembly, Right Hand 5021954 |1
- Basket Rail Assembly, Left Hand 5021953 |1
6 Panel, Shelf 1025195 |1

Serial number is required for all inquiries.

Part numbers and drawings are subject to change without notice.

4 MN-39736 « Rev 1l + 06/25 « 2.5and 3.5 cu. ft. Fluid Warmers




Service Parts

Electrical Chassis

Item | Description Part Qty
1 Power supply, 20W, 5 volt DC BA-48135 | 1
2 Screw, M3-0.5 x 16mm, Phillips head SC-22270 | 4
3 Spacer, 1/4" dia x 3/8" nylon SP-29425 | 4
4 Ground screw, zinc, pan Phillips head, metric, M5 SC-36973 |1
5 Washer, interlocking WS-2467 |1
6 Clip, edge holding CL-35031 |5
7 Relay Board, 2-Zone, 120V BA-46669 |1
Relay Board, 2-Zone, 230V BA-46670 | 1
8 Cable, relay board CB-35193 |1
9 Bushing, snap, 1-1/2" BU-3013 |2
10 Bushing, snap, 7/8", black BU-3007 |1

Serial number is required for all inquiries.

Part numbers and drawings are subject to change without notice.

MN-39736 + Rev 11 +06/25 + 2.5 and 3.5 cu. ft. Fluid Warmers



Service Parts

Fan Assembly
Item | Description Part Qty
1 Fan, Axial, 120mm, 100-240v FA-39406 2
2 Fan Guard GD-2396 2
3 Screw, M4 x 0.7 x 45mm Pan SC-28142 |2
4 Nut, M4, Keps, Zinc Plated NU-36319 |1

Serial number is required for all inquiries.
Part numbers and drawings are subject to change without notice.

6 MN-39736 « Rev 1l + 06/25 « 2.5and 3.5 cu. ft. Fluid Warmers



Service Parts

Cavity Sensor
Item | Description Part Qty
1 Block, Sensor Mount BK-29882 |1
2 Screw, M4 x 0.7 x 10mm pan SC-22273 |1
3 Cavity Sensor PR-47194 |1

Serial number is required for all inquiries.
Part numbers and drawings are subject to change without notice.

MN-39736 + Rev 11 +06/25 + 2.5 and 3.5 cu. ft. Fluid Warmers




Service Parts

Control Interface
Item | Description Part Qty
1 Panel, Front Top Trim, S/S - EC250L/350L 1016561 1
Panel, Front Top Trim DC250L 1029430 1
2 Interace Assembly, 18.5" - EC250L/350L 5029634 1
Interface Assembly, DC250L 5028029 1
3 Circuit Board, Fluid Display BA-35309 1
4 Cable, 3.5" display CB-35192 1
5 USB Cable, 20" CB-37645 1
6 Board, Circuit, Control CC-39754 1
7 Shunt Jumper CR-36952 8
8 Nut, M3-0.5 Hex Nut NU-22285 4
9 Panel Overlay, EC250/350L, Control PE-46500 1
Panel Overlay, DC250L PE-46246 1
10 Screw, M4 x 0.7 x 10MM Pan SC-22273 5
11 Screw, M3-0.5 x 16MM, PH HD SC-36661 5
12 Screw, 4-40 x 1/4" Pan SC-39856 2
13 Spacer, 1/4" Dia x 3/8" Nylon SP-29425 5
14 Spacer, Support, NYL, 1.4" SP-33707 4
15 Switch, Button, 1/3 HP, 10A SW-35416 1
16 Washer, 6-32, Flat, NYL WS-23148 4

Serial number is required for all inquiries.
Part numbers and drawings are subject to change without notice.

8 MN-39736 « Rev 1l + 06/25 « 2.5and 3.5 cu. ft. Fluid Warmers



Accessories

| Ec250L | DC250L | Ec3soL
Bumper and Caster Assembly 3" (76mm) caster (2 rigid, 2 swivel with brake); overall height increases by 5" (127mm)

| 5017548R | 5017546R | 5017548R
Plate and Caster Assembly 3" (76mm) caster (2 rigid, 2 swivel with brake); overall height increases by 5" (127mm)

| 5017544R | 5017542R | 5017544R

Cart Overall dimensions 36-1/2" (927mm) H x 26" (660mm) W x 26" (660mm) D

Caution: Tipping hazard. To reduce the risk of personal injury

place appliance on cart, centered front to back, and 500206 500206 500206
centered side to side.

Door, Right or Left Hinged

Solid door without manual door lock | 5017762 — 5017763
Solid door with manual door lock | 5018001 — 5018002
Windowed door without manual door lock | 5017998 5027970 5017999

Windowed door with manual door lock | 5018007 5027973 5018008
Stacking Hardware - double stacked

| 5017272 | 5013021 | 5017272

TempTrak Assembly

Transmitter & Probe Kit 900MHZ | 5032535 | 5032535 | 5032535

Basket (replacement basket)

| BS-38461 | BS-38461 | BS-38461

Service Kit for Heat Pad Replacement

Description Part No. Models
Service Kit for EL-36692 5027888 | 2.5ft3,3.5t3

Serial number is required for all inquiries.
Part numbers and drawings are subject to change without notice.

MN-39736 + Rev 11+ 06/25 + 2.5 and 3.5 cu. ft. Fluid Warmers 9



iagram

D

iring

L1/62/60 V0 Jar M

GC9LL  om P

WYADYIT DONIJIM 133HS

W

ZHOS~ A0E2~022/ZH09”A021J3WavA TIN14 33

ddv a1va NOILLdIJJS3T 033 [ A3d
XN etoa1o08 st vaonese o wonan | S0 S
OHJ | 610212061 [aN1dtA 0999¥-vA % 89¥9p-00 a3aay [291SEL[
AXN[0202707 v [ e o e v 2w e loies |/
A | ¥2023vW02 6seest| 8

ITYSE-MS
HILIAS d00a

O<g

ATIND SLINN 8Iv6E€-YM

90¥6E-Y4
NV 4

258¥10S
ATINO
10SE/710S2 LHOIT

0¥1LE-dd
JOSN3S ALIAVD

81 951 S81 ¥SL GSL Z8L IS1 AN

o I B

00000
I

@AE:E INDZH0L9I9Y-vE A0E2
(@IN14 3INDZ2)6999Y Y4 A021
qv0e AVI3d

£615€-40
ERtUMIVUAK). ]

2699€-13
J31V3H

N N

cE18y-va
Addn§,
J3MOd!

« O
9219€-32 1 o o
10d.1NO3 I mmﬁmmmmu 60£SE-vd B
b 3782 E
:s AYIdSIa _ 1v0d AVIdSIa E
of T Tl o °

2S69E-3J ¥3dWNI LNNHSEZ2

AVTIH3NDO
AVdSIa

o 1 DD O_

[HeBEs -

U

]
T3SIIAII NAOHS
qav0g AV1dSIQ

£2¥810S

Sge¥E-nNd
@4TH
S3SN4 TYNA3LINI

26¥9r-MS
(YOT) WSSV HILIAS

LIVEE-YM
& e o #H_OavoE
&< 9219€-23 ‘GITAC ﬂumuhwﬁ_ﬂtaﬁo_ AYTI 0L
/3 oL 133ww0o H3LYH A0LOINNDD
0S£5€0S
LYISNI LX3INAI
oC ¥9€9208 NI 89¥9¥-03
@ @ 09997-YA
g — — —
o o o

WYAOYIT

3NDZ_1Y3H

(ATINO A0ED
826v€-SI
INNOYD YILNILOHINY3

MN-39736 + Rev 11 +06/25 + 2.5 and 3.5 cu. ft. Fluid Warmers

10



